Thermal Properties
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Tested in Accordance with
ASTM C518-10

Result: Thermal Resistance
of RSI-2.82 [R-16] at 107.95
mm [4.25 in]

Vapour Barrier
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Tested in Accordance with
ASTM E96/E96M-10

Result: Average Water
Vapour Permeance of 26
ng/PaSm2

Flame Spread Panel

Tested in Accordance with
CAN/ULC-5102-10

Result: Flame Spread = 4.9
Smoke Development = 10.8

Flame Spread Corner

Tested in Accordance with
CAN/ULC-5102-10

Result: Flame Spread = 4.9
Smoke Development = 10.8



